
450 RALLY FACTORY REPLICA 2014 <2014><EU><F9399N8>
INSTRUMENTS / LOCK SYSTEM

12153

Pos Part Number Description Additional Text Quantity

1 76212090040 ATTACHMENT FOR NAVI SUPP. L/S 1.00

2 76212090050 ATTACHMENT FOR NAVI SUPP. R/S 1.00

3 76214010010 FRONT MASK MOUNTING MANDREL 2.00

4 76214010033 HEADLIGHT ATTACHMENT 1.00

5 76312091020 ROADBOOK SUPPORT 1.00

6 76212090033 STIFF JOINT NAVI. SUPPORT CPL. 1.00

7 76212090015 BRACING NAVIGATION DEVICE 2.00

8 76212090060 OIL RADIATOR SUPPORT PLATE 1.00

9 76212091070 BALIS SUPPORT LOWER PART 08 1.00



10 76212091080 BALIS SUPPORT UPPER PART 1.00

11 76212090010 MOUNTING PLATE NAVIGAT. DEVICE 1.00

12 76212090013 MOUNT. PLATE NAV. DEVICE RIGHT 1.00

13 76214010030 RETAINING PLATE FRONT MASK LE 1.00

14 76214010040 RETAINING PLATE FRONT MASK RI 1.00

15 45007040052 Clip 2.00

16 31008060000 rubber grommet D=8mm open 8.00

17 76212090070 INSULATED SCREW JOINT M6 2.00

18 76238000000 OIL COOLER 1.00

19 76212092031 RUB. GROM. 25X15XTYP B CPL. 4.00

20 76212092010 IGUS (KBRM-06) SWIVEL HEAD RI 2.00

21 76212092020 IGUS (KBLM-06) SWIVEL HEAD LE 2.00

22 76212090016 CONNECTING ROD M6X45 2.00

23 76212090017 CONNECTING ROD M6X45 L.H.THRE. 2.00

24 76212092040 ADJUSTING NUT CPL. 2.00

25 0934060003 Hex. nut DIN 934 M6 4.00

26 0934060013 HEXAGON NUT DIN0934-M 6 LH 2.00

28 0024060106 HH COLLAR SCREW M6X10 TX30 14.00

29 0024060136 HH collar screw M6x13 TX30 6.00

30 0025060206 HH collar screw M6x20 TX30 4.00

31 0025060126 HH collar screw M6x12 TX30 6.00

32 0025060106 HH collar screw M6x10 TX30 2.00

33 0024060206 HH collar screw M6x20 TX30 2.00

34 0025080556 HH collar screw M8x55 TX40 2.00

35 0991060103 FLAT HEAD SCREW DIN7991 M6X10 4.00

36 0985050003 Self locking nut DIN 985 M5 6.00

37 0985060003 Self lock. nut DIN985-M6-A2 14.00

38 0125060003 WASHER DIN0125-A 6,4 6.00

39 0985080003 SELF LOCKING NUT DIN0985-M 8 2.00

40 76212090035 COVER FOR NAVIGATION SUPPORT 1.00

41 0125080003 washer DIN 125 A -8.4 2.00

58 0011401001 RIVET 4.00

59 76212091050 ANTENNA-SUPPORT 1.00

60 54814069000 SPEEDOMETER KM/H F. 21'' 200 REPROGRAMMABLE:
KM/H - MPH

1.00

61 54814069020 SPEEDOMETER TOP PART 05 1.00

62 54814069010 BATTERY COVER F. SPEEDOM. 2005 1.00

63 58314068000 BATTERY F. SPEEDOM. M.A.E. 02 TYPE CR 2430 1.00

64 54814068100 CABLE FOR DIGITAL SPEEDOM. 06 1.00

67 58214069051 rubber grommet 16x10.8x3 2.00

68 0021050003 washer DIN 9021 A - 5.3 8.00

69 0081050121 EJOT PT screw K50x12 only for US and SixDays 2.00

70 76212098044 ROADBOOK CPL. 2008 1.00

71 76212098000 LIGHT DIODE CPL.RALLYE 1.00

72 76212175044 ROADBOOK SWITCH CPL. 09 1.00

73 0912060163 AH SCREW DIN0912-M 6X16 2.00

75 50213161000 COLLAR BUSHING 4.00

76 58512074040 ALU-BUTTON BASE F. ROADBOOK 03 1.00

77 58512074030 ALU-BUTTON TOP FOR ROADBOOK 03 1.00

78 58512074050 PLASTIC BUSHING F. ROADBOOK 03 7.00

79 58512074060 O-RING FOR ROADBOOK SHORT 03 1.00



80 58512074070 O-RING FOR ROADBOOK LONG 03 1.00

81 58512074020 PLASTIC COVER FOR ROADBOOK 03 1.00

82 58512074044 ROADBOOK ENGINE CPL. 03 1.00

83 0991050253 FLAT HEAD SCREW DIN7991-M 5X25 4.00

84 40006006000 WASHER 6MM 4.00

85 60014007000 SPACER BUSHING HEAD LIGHT 03 4.00

88 58011025000 OIL INDICATOR LIGHT RED IGNITON INDICATOR
LIGHT RED

1.00

88 58011021300 H.BEAM INDICATOR LIGHT BLUE'98 EXC EU+AUS 1.00

88 58011024300 FLASHER INDICAT.LIGHT GREEN'98 EXC EU+AUS 1.00

90 58511069100 SWITCH ON/OFF RALLYE 03 IGNITION ON/OFF 1.00

91 58512085100 TRIPMASTER ICO RALLYE 04 1.00

92 58512085160 BATTERY FOR ICO TRIPMASTER 04 2.00

94 58011039000 SPACER BUSHING 6,5 X 8 X 7 2.00

97 58512090150 SENSORKIT ITEM NR. 124 05 1.00


